



FORWARD AND REVERSE SWITCH - POWERDRIVE

ITEM	PART NO.	DESCRIPTION	QTY
		1 2 3 4	
1	1017530-04	ASSEMBLY, FOWARD AND REVERSE SWITCH (INCLUDES ITEMS 2-5).....	1
2	1014808	SWITCH, LIMIT	3
3	0008057	NUT, HEX, #4 - 40	2
4	0008058	WASHER, LOCK, #4	2
5	1014871	SCREW, HEX WASHER HEAD, #4 - 40 x 2	2
6	1012987	HANDLE, FOWARD AND REVERSE SWITCH	1
7	1013198	SCREW, PHILLIPS HEAD MACHINE, #8 - 32 x 5/8	1
8	1016845	SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 x 2 1/8	3
9	0008233	NUT, NYLON LOCK, 1/4 - 20	3

F

12